
Republic of Zimbabwe 
Ministry of Environment, Water and Climate 
Ministry of Local Government, Public Works and National Housing 
Environment Management Agency 
 
 
 

 
DATA COLLECTION SURVEY 

ON 
WATER SUPPLY AND SEWAGE SECTOR 

IN 
HARARE CITY AREA 

IN  
ZIMBABWE 

 
 

FINAL REPORT 
 

 

 

 

 
 

APRIL 2018 
 
 

 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
 

EIGHT-JAPAN ENGINEERING CONSULTANTS INC. 
  

6R

JR

18-019



Data Collection Survey on Water Supply and Sewage Sector in Harare City Area in Zimbabwe 
April 2018 
 

i 

 
 
 
Table of Contents 
List of Figures 
List of Tables 
Abbreviations 
Executive Summary 
 

TABLE OF CONTENTS 
 

CHAPTER 1 General ............................................................................................................ 1-1 
[...]

Zim Asset  Zimbabwe Agenda for Sustainable Socio-Economic Transformation 

Zim-Fund  Zimbabwe Multi Donor Trust Fund

   

   

   

 



Data Collection Survey on Water Supply and Sewage Sector in Harare City Area in Zimbabwe 
April 2018 
 

S-1 

 

EXECUTIVE SUMMARY 

1. General 

1.1 Background 

In the Harare metropolitan area, increasing volume of domestic waste water and industrial effluent 
surpassed the capacity of the treatment plant due to rapid urbanization, population growth and 
evolution of industry. Consequently, contamination of the water of Lake Manyame and Lake Chivero, 
which are the major water resources of the area, has been deteriorating from the late 1990s. 
Furthermore, dysfunction of the socio-economy after 2000 worsened the water, sanitation and hygiene 
condition in Chitungwiza municipality, a dormitory town of Harare city. 

In order to improve this condition, “The project for Improvement of Sewage Facilities in the 
Municipality of Chitungwiza in the Republic of Zimbabwe” a grant aid project, was conducted and 
facilities delivered to Government of Zimbabwe (hereinafter referred to as GOZ) in 2000. However, 
rapid and intense aggravation of the economy of Zimbabwe in the period made it difficult to secure 
the necessary budget for development and operation of facilities for water, sanitation and solid waste 
disposal. As a result, operation and maintenance of sewage and hygiene facilities in Chitungwiza 
became difficult and dysfunctional.  

Subsequently JICA conducted “Data Collection Survey for Improvement of Hygiene Condition in 
Chitungwiza Municipality in the Republic of Zimbabwe” in 2011, for the collection and analysis of 
basic information for improvement of sanitation and hygiene conditions in Chitungwiza municipality. 
The result of the survey showed that the water supply as well as the sanitation and the solid waste 
management in the municipality were dysfunctional. Given the result of this survey, GOZ requested 
the implementation of “The Project for the Improvement of Water Supply, Sewage and Solid Waste 
Management in Chitungwiza in the Republic of Zimbabwe” for establishment of a Master Plan (M/P) 
and examination and clarification of improvement measures. In response to the request, JICA 
commenced the study in 2012, conducting Phase 1 for collection and analysis of information, and 
established the M/P in Phase 2. Nonetheless, the implementation of the study was suspended in July 
2013 due to severe financial conditions in Chitungwiza municipality. Agreement was made between 
JICA and GOZ that the project would be resumed when the financial condition had improved. 

To date, improvement of the financial condition has not been observed. From 2017, examination of 
various reform measures is ongoing, and improvement in the financial condition is expected. 

1.2 Objectives 

This survey aims at collection of information on activities and plans by relevant organizations, the 
financial condition, organization structure of implementing agency and activities by donors regarding 
water supply and sanitation in Harare metropolitan area (City of Harare and Chitungwiza 
municipality). Additionally, by inspection on the condition of facilities and equipment of Zengeza 
treatment plant constructed by grant aid by the Japanese government, options for replacement of 
facilities and partial utilization of existing facilities will be analyzed. Based on the result of those 
surveys, issues and proposals for sustainable management of water supply and sanitation in 
Chitungwiza municipality will be scrutinized. 

1.3 Survey Area 

The principal survey area is Chitungwiza municipality. The City of Harare is included if integrated 
survey is required from facility aspect and institutional aspect. 



Data Collection Survey on Water Supply and Sewage Sector in Harare City Area in Zimbabwe 
April 2018 
 

S-2 

 
Source: JST 

Figure 1.3.1 Survey Area 
 

2. Water Supply Works and Wastewater Works in the Greater Harare 

2.1 Water Supply in Greater Harare 

(1) City of Harare 

Two purification plants are operating in the City of Harare, Prince Edward purification plant and 
Morton Jeffery purification plant. The quantity of water supply is 84ML/d by Prince Edward plant 
and 614ML/d by Morton Jeffery Plant, 700ML/d as a total. The planned capacity of water supply is 
90ML/d by Prince Edward plant and 500ML/d by Morton Jeffery. Water demand in City of Harare is 
estimated as 800ML/d at present and 1300ML/d if areas currently  without water supply are included, 
therefore present water supply is not sufficient for water demand. The water source for the Prince 
Edward plant is Seke Dam, the capacity of which is smaller than the purification capacity. 

(2) Chitungwiza Municipality 

Chitungwiza Municipality does not have its own water source including a water purification plant, 
and is purchasing the water produced at the Prince Edward water treatment plant in Harare. The 
management of water supply conducted by Chitwingiza is limited to water distribution facilities. Due 
to the leakage of water in the pipe connecting Harare and Chitungwiza, both cities have different 
recognition on the water charge levied to Chitungwiza. Caused by this difference, the amount charged 
by Harare is currently in dispute. 

Among 334 days from January to November in 2017, water was delivered in 252 days and average 
delivery was 19ML/d and 26ML/d on delivered days. 

2.2 Wastewater Works in Chitungwiza 

The sewerage system of Chitungwiza city is as shown in Figure 2.2.1. The whole amount flows into 
Zengeza sewage treatment plant. The sewage from St. Mary area is pumped by three pumping 
stations; the Tilcor area supplied by by one pumping station, and the remaining areas drained by 
gravity flow. 

Out of the four pump stations, three pump stations have damaged pumps or broken pipe line, thus 
sewage from St. Mary No.3 pump station is solely sent to Zengeza treatment plant. In areas where the 
pumps are not functional or the sewage main is damaged, sewage overflows and adversely affects the 
living environment. Overflow of wastewater can also be observed in the Seke area due to pipe 



Data Collection Survey on Water Supply and Sewage Sector in Harare City Area in Zimbabwe 
April 2018 
 

S-3 

breakage. As a result, the inflow area into Zengeza sewage treatment plant is approximately half of 
the planned area. 

 
Source: JST 

Figure 2.2.1 Sewerage Network in Chitungwiza Municipality 

2.3 Present Condition of Zengeza Wastewater Treatment Plant 

(1) General Condition 

Two systems were constructed in Zengeza 
WWTP, the trickling filter system 
constructed in 1975 and the Biological 
Nutrient Removal (BNR) system 
constructed in 2000 under Japanese 
assistance. The trickling filter system is in 
operation whereas the BNR system is 
currently halted. Figure 2.3.1 shows the 
layout of Zengeza treatment plant. Trickling 
filter facility is renovated and operated with 
the support from ZIM Fund (over 4 million 
USD) in 2016. Only one out of five trickling 
filters is currently used because of a small 
sewage inflow. 

The BNR facility started to be partially 
broken down from around 2005, five years 
after the start of operation. In 2009 it was 
completely shut down and has not been in 
operation since. 

(2) Condition of Facilities 

All mechanical and electrical equipment in BNR are out of service at present. The current state of the 
main facilities observed during the field survey is as shown in Table 2.3.1. 

 

Source: Urgent Water Supply and Sanitation Rehabilitation 
Project Volume 2 (2014 Gauff Ingenieure) 

Figure 2.3.1 Zengeza Sewage Treatment Plant 
Layout 



Data Collection Survey on Water Supply and Sewage Sector in Harare City Area in Zimbabwe 
April 2018 
 

S-4 

Table 2.3.1  Present Condition of BNR Facilities 
Facility Condition

GC (Grit Chamber) The submergible pumps to pump up the sand and the pipe to transfer the sand 
are removed. Mud accumulates in the GC tank. 

Primary Sedimentation 
Tank (PST) 

Sludge collector has rusted and mud accumulates in the PST. The motor of the 
collector running at the round pond terminal has been broken and needs to be 
replaced. 

Equalization basin Mud accumulates in the basin. One out of four mixers is out of order. 
Biological reactor All the motors in the anoxic basin is out of order. All the pressure switches of 

the aerators which detect the normal condition of lubrication for the gearbox are 
out of order. The aerators cannot run due to an interlocking system. 

Final Sedimentation Tank 
(FST) 

FST is filled with mud and covered with weeds. 

Return Activated Sludge 
pump (RAS), Waste 
Activated Sludge pump 
(WAS) 

All the RAS and WAS are out of order.

Sludge thicker All the sludge collectors in all four sludge thickers are out of order. 
Digester Mud accumulates to half of the tank and weeds have grown thickly. 
Sludge drying bed The valves to control the flow of sludge to the bed have rusted and need to be 

overhauled or repaired. 
Infiltration pit All the infiltration pumps are broken.
Sludge storage yard The roof of the yard is broken.
Maturation pond Weeds have grown thickly.

Source: JST 
 

(3) Pollution Load to Lake Chivero 

Table 2.3.1 shows estimation of pollution load in Lake Chivero. The amount of untreated sewage is 
estimated by subtracting the amount of wastewater treatment at the existing sewage treatment plant 
from the amount of wastewater generated in 2012 in Harare city and Chitungwiza city, which is in the 
basin of Lake Chivero. The pollution load is estimated by multiplying the amount of untreated sewage 
by the BOD pollution loading unit (700 mg/L for unit raw water). This calculation shows that in the 9 
years since 2009 when Zengeza WWTP was shut down, a pollution load of about 220,000 tons has 
accumulated in the basin 

Table 2.3.2 Estimation of Pollution Load of Lake Chivero 

  
Estimated Pollution Load 

Remarks 
Harare Chitungwiza 

Population (persons): a 1,581,887 354,472   

Water use (L/day): b 80 60   

Sewage collection rate (%): c 65   

Amount of effluent (m3/day): A=a*b*c 82,258 13,824 

Treated water 
Number of plants 5 1   
Amount of treated water 
(m3/day): B 

170.5 35* 
*: Amount by 
Trickling Filter 

Untreated sewage (m3/day): X=A-B 82,092 13,789 

Pollution load unit (BOD) (kg/ m3/day) 700   

Pollution load (BOD) (ton/year) 20,974 3,523   

Total amount of pollution load in the basin after 
2009 when Zengeza WWTP was shut down (ton) 

188,770 31,709   

220,478   
Source: JST 
 



Data Collection Survey on Water Supply and Sewage Sector in Harare City Area in Zimbabwe 
April 2018 
 

S-5 

2.4 Zimbabwe Multi-Donor Trust Fund (Zim-Fund) and Urgent Water Supply and 
Sanitation Rehabilitation Project (UWSSR) 

(1) Zim-Fund 

The African Development Bank was requested by a group of donors to establish and administer the 
Zimbabwe Multi-Donor Trust Fund (Zim-Fund). The Zim-Fund was established on 31st May 2010. 
The purpose of the Zim-Fund is to contribute to early recovery and development efforts in Zimbabwe 
by mobilizing donor resources and promoting donor coordination in Zimbabwe. The duration of the 
Zim-Fund was five years, from 2010-2015. 

The thematic scope of the Zim-Fund focused initially on infrastructure investments (rehabilitation 
and/or construction works) in the areas of water & sanitation and energy. 

(2) UWSSRP 

UWSSRP project is divided into two phases. The first phase of the Project was implemented to 
support urgent rehabilitation works - restoration and stabilization of water supply and sanitation 
services in the Municipalities of Harare, Chitungwiza, Mutare, Chegutu, Masvingo and Kwekwe, 
targeting a total population of approximately 4.15 million people.  

The second phase was formulated to further the benefits and impacts of the first phase of the Project 
and include aspects not included in the first phase of the Project. The second phase Project is 
implemented in Harare, Chitungwiza, Ruwa and Redcliff serving an estimated population of 1.9 
million. The total Project cost is estimated at USD 35.99 million to be financed by Zim-Fund in two 
stages. The first stage (US$ 19.84 million) focuses on Harare and preparatory activities for the three 
other towns. The infrastructure improvement in UWSSRP phase 2 is shown in Table 2.4.1. 

Table 2.4.1 Infrastructure Improvement by UWSSRP Phase 2 
Infrastructure Improvement

 Water supply rehabilitation of pumping stations and equipment, bulk and domestic metering, 
distribution system repairs and replacements, water supplies for vulnerable communities, and operation 
and maintenance equipment. 

 Sanitation rehabilitation of sewage pumping stations and equipment, rehabilitation of outfall and trunk 
sewers, rehabilitation/replacement of sewer lines, and operation and maintenance equipment. 

Source: AfDB 
 
Hereafter rehabilitation of pump stations and sewage pipes is expected in Chitungwiza, rehabilitation 
of wastewater treatment plant, however, is not planned. In the rehabilitation of Ticor pump station, 
500 manholes and 5km of sewer pipes are planned. Location of the 5km sewage pipe is not clear. 

2.5 Sewerage Charge 

(1) Local Tax and Utility Charge 

The local tax and various public utility charges are collected together by form of Rent Card, and not 
collected individually by each department. The residents are required to go to taxation office to pay 
the charges. Last year tax collection officers were appointed and collection rate was improved from 
previous 36% to 54%. 

(2) Consideration on Deciding the Sewage Charge 

The water and sewer charge in each city is included in the local tax and utility charge, and they are 
reviewed and renewed every year. The cost necessary for maintenance and the citizens' income level 
are considered in deciding the fee for each city. However, at the stage of approval by MLGPWNH, 
the budgets proposed by local government are rarely approved as it is. 

(3) Sewer Charge in the Past 

Transition of sewer charge over the last five years is shown in Table 2.5.1.  The charge was raised in 
2016. 



Data Collection Survey on Water Supply and Sewage Sector in Harare City Area in Zimbabwe 
April 2018 
 

S-6 

Table 2.5.1 Sewer Charge in the Past Five Years 
2014 2015 2016 2017 2018 

Sewer charge (USD/month) 4.51 4.51 7.6 7.6 7.6 
Source: JST based on Budget Statement 

2.6 PPP Project in Chitungwiza 

Sesani, an engineering company in Chitungwiza, has issued a feasibility study report in July 2017, 
including water supply and sewerage PPP project. 

(1) Scope of PPP Project 

The scope of the PPP project consists of emergency repairs of the pipeline and metering, new 
transmission mains and water storage, Muda Dam and bulk supply transfer, offices and workshops. 

The sewerage fee collection and maintenance are included in this PPP under the premise of using 
existing trickling filter system and the renovation of BNR is not included in the plan. If BNR is 
rehabilitated with funds other than PPP, the cost for maintenance and management of BNR will also 
be included in the PPP scheme. In this case, the entire plan including the financial plan will be altered. 

(2) Operation by PPP Scheme 

The PPP is assumed to adopt BOT, so the operation of water supply and sewerage service will be 
operated independently from municipal administration by establishing SPV (Special Purpose Vehicle). 
After constructing the assets of PPP, SPV will provide services using the assets which will be 
transferred to the city after 25 years of operation. The method to raise funds will be non-recourse loan. 
Services provision, interest payments and repayment of loan are done only by revenues raised from 
project schemes. 

(3) Financial plan 

The important points on PPP from the financial aspect are the expected yield of investors and the 
charge setting. The water and sewer charge, which is 11.13USD at present, is assumed as 12.26USD 